

CONFIDENT FREESIA, KAKKANAD**CUBE TEST RESULT**

SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE COMPRESSIVE STRENGTH(N/mm ²)		CHARACTERISTIC COMPRESSIVE STRENGTH(N/mm ²)	
				7 DAYS	28 DAYS	7 DAYS	28 DAYS
1	04/06/21	Sump Tank wall	M25	16.66	25.00	17.40	27.03
2	16/06/21	Sump Tank Cover slab	M25	16.66	25.00	21.48	31.92